

English language proficiency test results - Engineering Department
01/03/2024

ID number	Test level	Percentage of correct answers [%]	Test passed
535583	B1	39,12	NO
557497	B1	60,84	Yes
555122	B1	63,69	Yes
549623	B1	absent	
544906	B1	absent	
553636	B2	57,06	NO
554641	B2	absent	
563994	B1	71,5	Yes
542414	B1	60,67	Yes
554686	B1	absent	
530916	B1	absent	
557122	B1	88,13	Yes
518331	B2	63,52	Yes
532117	B1	absent	
550312	B2	absent	
541377	B1	65,5	Yes
553515	B2	69,89	Yes
555112	B1	70,97	Yes
528084	B1	72,17	Yes
556909	B1	81,88	Yes
552043	B2	83,26	Yes
527451	B1	58,47	NO
549902	B2	71,44	Yes
553769	B1	77,53	Yes
530769	B1	72,66	Yes
561290	B2	41,66	NO
501254	B1	50	NO
544980	B1	64,53	Yes
527329	B1	49,66	NO
544124	B2	43,16	NO
552045	B2	89,03	Yes
550877	B1	60,22	Yes
557809	B1	45,81	NO
526984	B1	67,97	Yes
542365	B2	61,45	Yes
553856	B1	52,69	NO
526540	B1	absent	
556482	B1	81,81	Yes

The test is passed with a minimum percentage of 60% of correct answers, out of the total number of questions.☒